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RIERN RETEURI THRERAR
Applicant DONGGUAN QUANCHUANG POLYMER PRODUCTS CO., LTD
H ik RSET AR SRS BB Tk X
Address ~ SHADUN KYLIN CITY INDUSTRIAL ZONE, ZENGBU VILLAGE, CHASHAN
TOWN,DONGGUAN CITY

PAT U i S HE A 5 B BB E R FRIA
The following sample(s) and sample information was/were submitted and identified by/on the
behalf of the client

B AR PU YA

Sample Name PU FOAM

HmES RC 3065 RC3040 RC5565 RC6565 RC5070 RC3030EP RC6540

Part No. RC 3065 RC3040 RC5565 RC6565 RC5070 RC 3030EP

R 3

Color Black

R R REEE

Material PU

HE b H 39 2017.08.06

Sample Received Date ~ Aug. 6, 2017

FE A H 3 2017.08.06-2017.08.09

Testing Period Aug. 6,2017 to Aug. 9, 2017

R sk WEEFER, TR MT R Pb), (), KM, A4 Cr(D)),
ZRBCK (PBBs), %8 —KW¥ (PBDEs), 7N¥R¥+ ke (HBCDD), 4R — FRREH
BATHRA

Test Requested As specified by client, to test Lead (Pb), Cadmium (Cd), Mercury (Hg),

Hexavalent Chromium(Cr(VI)), Polybrominated Biphenyl(PBBs) ,
Polybrominated Diphenyl Ethers(PBDEs), Hexabromocyclododecane

(HBCDD), Phthalates in the submitted sample(s).

AR A 4 /A B 5 SR HE R TR,
Test Method/Test Result(s)Please refer to the following page(s).

x & G 3 S
. 5@ Calhy

Tested Reviewed by
#t H #
' Date

2017.08.09

No. R185015748
I REEYITERK 70 Xis g T
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£5i8 Conclusion

WA A RIS #HR
Tested Sample According to directive Result
RN
" 2011/65/EU* & ¥ Pass

Submitted Sample
stk s R R R R R S R R s R R R R R s R s R R R R R s R s R R R R R s R R R R R R R o R ok

*2011/65/EU A Bk ER RoHS $§4 (2002/95/EC) EIT 162 . %IE-S X LT Hias/™ i AR 2 B0 H 4R (85(Pb),
#(Cd), 7R(Hg), /NHr#&(Cr(VI)), ZIRELE (PBBs), %R —ZE¥(PBDEs)) BRI

Ho BRFTRING R ST A RoHS 784 2011/65/EU BRI RAE .

*2011/65/EU is a new version of RoHS Directive (2002/95/EC), which focuses on restriction of the use of certain

hazardous substances (Lead(Pb), Cadmium(Cd), Mercury(Hg), Hexavalent Chromium(Cr(VI)), Polybrominated
Biphenyls(PBBs),Polybrominated Diphenyl Ethers(PBDEs))in electrical and electronic equipment.

Pass means that the results shown on the report do not exceed the limits set by RoHS Directive 2011/65/EU.
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K& HE Test Method
- iy N R
WA TS s
Test 1 ost Mothod Measured
est Item(s) est Metho Equipment(s)
4% (Pb) Lead (Pb) IEC 62321-5:2013 Ed.1.0 ICP-OES
# (Cd) Cadmium (Cd) IEC 62321-5:2013 Ed.1.0 ICP-OES
7 (Hg) Mercury (Hg) IEC 62321-4:2013 Ed.1.0 ICP-OES
N4 (Cr(VI)) Hexavalent IEC 62321:2008 Ed.1 Annex C UV-Vis
Chromium(Cr(VI))
ZRELF (PBBs) Polybrominated IEC 62321:2008 Ed.1 Annex A GC-MS
Biphenyl(PBBs)
Z ¥R KW (PBDEs) Polybrominated IEC 62321:2008 Ed.1 Annex A GC-MS
Diphenyl Ethers(PBDEs)
FNVRIR+ — 4% (HBCDD) £#US EPA 3540C:1996 & US EPA GC-MS
Hexabromocyclododecane (HBCDD) 8270D:2007
Refer to US EPA 3540C:1996 & US
EPA
8270D:2007
40K —FEREE Phthalates £ EN 14372:2004 (E) GC-MS
Refer to EN 14372:2004(E)
HMZER Test Result(s)
2011/65/EU 54 FR
- Fr R &
M-ATTEH Test Item(s) ZE 3 Result DT Limit of Directive
2011/65/EU
i (Pb)
Lead (Pb) N.D. 2 mg/kg 1000 mg/kg
& (Cd)
Cadmium (Cd) N.D. 2 mg/kg 100 mg/kg
7K (Hg)
Mercury (H) N.D. 2 mg/kg 1000 mg/kg
.
e (Cr (VD))
.D. 2 k
Hexavalent Chromium (Cr(VI)) N.D mg/kg 1000 mg/ke
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R EAY 2011/65/EU $54 [R{H
o s THiEA I IR
WRIME Test Item(s) 23R Result MDL Limit of Directive
2011/65/EU
Z JREXZK(PBBs) Polybrominated Biphenyl(PBBs)
—BBKE
Monobromobiphenyl N.D. 5> mg/kg
ik
Dibromobiphenyl N.D. 5 mgrkg
EXTN7SS
Tribromobiphenyl N2 5 mg/kg
PO IRk
Tetrabromobiphenyl N.D. 5 mg/kg
TRECE
Pentabromobiphenyl N.D. 5 mg/kg e
N me/kg
NEURHR D 2 4
Hexabromobiphenyl s mgrke
CREEE
Heptabromobiphenyl ND. 5> mg/kg
JURERE
Octabromobiphenyl N 5> mg/kg
yRLY > S
Nonabromobiphenyl N.D. 5 mg/kg
THEL : N.D. 5 mg/kg
Decabromobiphenyl
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A Y 2011/65/EU $54 [R{H
o s TIiEAR R
PRI E Test Item(s) 45 R Result MDL Limit of Directive
2011/65/EU
Z R — 7Kt (PBDEs) Polybrominated Diphenyl Ethers(PBDEs)
—YL R
Monobromodiphenyl ether N.D. 5 mg/kg
TR
Dibromodiphenyl ether N.D. 5> mg/kg
ZEHRE
Tribromodiphenyl ether NI 5 mg/kg
PR — 2Rk
Tetrabromodiphenyl ether N.D. 5 mg/kg
hR AR
Pentabromodiphenyl ether N.D. 5 mg/kg 1000 Kl
V.7 o ¢ mgikg
7R N.D 5 mg/k
Hexabromodiphenyl ether o merke
LR
Heptabromodiphenyl ether N.D: > mg/kg
JUR 2 Bk
Octabromodiphenyl ether W > mg/kg
R
Nonabromodiphenyl ether N.D. > mg/kg
N, :-H‘%
TRES 1 N.D. 5 mg/kg
Decabromodiphenyl ether
PRI E Test Item(s) #55R Result TERR R MDL
FNIRFR+ 4% (HBCDD)
Hexabromocyclododecane (HBCDD) N-D- > mg/kg
WATHEH Tested Item(s) 255 Result R EE MDL
4B — FREE Phthalates
4FZK —FER —TF T B8 (DBP) Dibutyl phthalate(DBP) N.D. 50 mg/kg
CAS#:84-74-2
4P~ HERT #7FFE (BBP) Butylbenzyl N.D. 50 mg/kg
phthalate(BBP) CAS#:85-68-7
APE—HEE— (2-2.3 2 %) S (DEHP) N.D. 50 mg/kg
Di-2-ethylhexyl phthalate(DEHP) CAS#:117-81-7
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TR A AL iR RGN OR i

Tested Sample/Part Description Black foam

ERE: TR, 8, RZHEMOTEWEF.

-N.D. =Rkt UhFI5 sk iipR)
-mg/kg=ppm=H I3 2ZJL
Note: The sample(s) had been dissolved totally tested for Lead, Cadmium, Mercury.
-MDL = Method Detection Limit
-N.D. = Not Detected (<MDL ) -

mg/kg = ppm = parts per million
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KMHFE Test Process
1. #(Pb), &
Lead (Pb), Cadmium (Cd)
HRER 1R BRI r 0A SRR . AR
Vel g e ey L A AR | Add digestion reagent Digest the sarrple
ina wessel
FRZe i+ e Beas -
MATEREE o FEE
Alil)rglﬁFslmcgufﬂ Fesidue -
1 Fusi Pk )
HAI gf:f EES EEFFEE £cidd Di ssoiuti on Filtration
Analyzed by Make up vith
ICP-OFS deionized water —
i
Solution
2. K (Hg)
Mercury (Hg)
FrEtF ST REE ERE = e T ey TETRE AR IR AR SR
Weigh sammpleand placeitina [ Hdl:;;,] mteiﬁjnﬁjgmt ::> Drigest sarple in 1o oowawve
i crowave digesti on wessel ci gestion awen
. i
T FEAAE (:: Fesidue
A1k=1i Fust o s
,EHICF— oES EETES Acid Thssolution Filtration
ﬁnafj $ﬁd h i
vzed by .
ICPOF S de crized water prwes

Solution




CTI

A IR &
Test Report

&GS SCLOIHO000813001E w8 W F10W

Report No. SCLOIHO000813001E Page 8 of 10
3. A& (Cr (VD))
Hexavalent Chromium(Cr(VI))
R I SR L AR | SUOSTHIM 3 -1af
Eiig; Zﬁiii?ﬂaik “F Add digestion solution Heat at 90-95°C for 3 hows
{}
TR p ;f%zéh%ﬁ o vjf o o, i
. just the p ue
Add test solution oF the sahution ] Cool and filter
i
WEEE pH 1B AEEFHEE A - Vis S
Adjust the pH value — Ivlake up with I—
of the solution deionized water finalimed by US-¥is
4. PEZFRBE
Phthalates
L=l = .o SN - ——— e
FERFmTEEF FRLEwREER TR
Weigh sample and place =% Extracted with —
i1 a thimhle organic selvent Concentrate the extract
Al GCAMS 44F FRIEHER R ERE TR
i Make up with k™  Transfer the extract mnte a
Analvzed v GC-MS organic solvent volumettic flask
5. ZIREKHK (PBBs), %R %Mk (PBDEs)
Polybrominated Biphenyl(PBBs) , Polybrominated Diphenyl Ethers(PBDEs)
L=l = .o TN - ——— e
FERFmTEEF FRLERZER TR T
Weigh sample and place —h Extracted with —
it i1 a thimhle organic selvent Concentrate the extract
Al GCAMS 44F AR EIER R ERE TR
K Make up with k=  Transfer the extract mte a
Analvzed vy GC-AS organic sohvent volumettic flask




CTI

A IR &
Test Report

WEGE  SCLOIH000813001E HLOW 10X
Report No. SCLOIHO000813001E Page 9 of 10
6. 7NIR¥F 4% (HBCDD)
Hexabromocyclododecane (HBCDD)
=1 | farand B By ey % S0 iy
FEHEmMTEEF A EEZEE b ED
Weigh sample and place = Extracted with
it in a thimble organic solvent Concentrate the extract
FH GCAMS ifr RARULERES HIREERERE T ERMN
S— Malkee up with Transfer the extract into a

Analvzed by GC-MS

organic selvent

volumetric flask
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HmE R

Photo(s) of the sample(s)

Rk o L5 Tk
*** End of report ***

RAUMELXMAALE TR “RETHE” TR FREQWE R ZAHER AT KRE CTT Hil
FE, AERIEHERSE.

The test report is effective only with both signature and specialized stamp. The result(s) shown in

this report refer only to the sample(s) tested. Without written approval of CTI, this report can’t be
reproduced except in full.



